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National Quality Inspection & Testing Center for Abrasives
Zhengzhou Research Institute for Abrasives & Grinding
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Test Item(s) Unit Test Result(s) Test Method
grains on 250pum sieve % 0.4 GB/T 2481.1-1998
grains on 125um sieve| % 9.6 GB/T 2481.1-1998
Grain size : :
. V) -
distribution| &3NS o0 63um sieve %0 40.5 GB/T 2481.1-1998
grains on 45um sieve % 7.2 GB/T 2481.1-1998
B % 423 GB/T 2481.1-1998
sieve
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Zhengzhou Research Institute for Abrasives Grinding Co., Ltd.

Add: No.121, Wutong Street, Hi-Tech Development Zone, Zhengzhou, Henan, China.

Tel: +86-371-86067915 86067916
Website: www.cagtic.cn



